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Appendix for Test Report

FCC ID: 2ATWZ-S0
Product Name: Real-Time Multisensor
Model No: SO
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Conducted output power (EIRP)

Band | Bandwidth UL RB RB Modulation | Power Gain EIRP EIRP EIRP Verdict
(MHz) Channel | Size | Position (dBm) (dBi) (dBm) (mW) Limit
(mW)
Band2 1.4 18607 1 #0 QPSK 22.99 -1.01 21.98 157.76 2000 PASS
Band2 1.4 18607 1 #Mid QPSK 23.01 -1.01 22 158.49 2000 PASS
Band2 1.4 18607 1 #Max QPSK 22.95 -1.01 21.94 156.31 2000 PASS
Band2 1.4 18607 3 #0 QPSK 22.99 -1.01 21.98 157.76 2000 PASS
Band2 1.4 18607 3 #Mid QPSK 23.15 -1.01 22.14 163.68 2000 PASS
Band2 1.4 18607 3 #Max QPSK 22.91 -1.01 21.9 154.88 2000 PASS
Band2 1.4 18607 6 #0 QPSK 22.24 -1.01 21.23 132.74 2000 PASS
Band2 1.4 18607 1 #0 16QAM 22.19 -1.01 21.18 131.22 2000 PASS
Band2 1.4 18607 1 #Mid 16QAM 22.21 -1.01 21.2 131.83 2000 PASS
Band2 1.4 18607 1 #Max 16QAM 22.14 -1.01 21.13 129.72 2000 PASS
Band2 1.4 18607 3 #0 16QAM 2213 -1.01 2112 129.42 2000 PASS
Band2 1.4 18607 3 #Mid 16QAM 2213 -1.01 2112 129.42 2000 PASS
Band2 1.4 18607 3 #Max 16QAM 221 -1.01 21.09 128.53 2000 PASS
Band2 1.4 18607 6 #0 16QAM 21.55 -1.01 20.54 113.24 2000 PASS
Band2 1.4 18900 1 #0 QPSK 23.28 -1.01 22.27 168.66 2000 PASS
Band2 1.4 18900 1 #Mid QPSK 23.31 -1.01 22.3 169.82 2000 PASS
Band2 1.4 18900 1 #Max QPSK 23.26 -1.01 22.25 167.88 2000 PASS
Band2 1.4 18900 3 #0 QPSK 23.33 -1.01 22.32 170.61 2000 PASS
Band2 1.4 18900 3 #Mid QPSK 23.33 -1.01 22.32 170.61 2000 PASS
Band2 1.4 18900 3 #Max QPSK 23.33 -1.01 22.32 170.61 2000 PASS
Band2 1.4 18900 6 #0 QPSK 22.37 -1.01 21.36 136.77 2000 PASS
Band2 1.4 18900 1 #0 16QAM 22.25 -1.01 21.24 133.05 2000 PASS
Band2 1.4 18900 1 #Mid 16QAM 22.29 -1.01 21.28 134.28 2000 PASS
Band2 1.4 18900 1 #Max 16QAM 22.28 -1.01 21.27 133.97 2000 PASS
Band2 1.4 18900 3 #0 16QAM 22.6 -1.01 21.59 144.21 2000 PASS
Band2 1.4 18900 3 #Mid 16QAM 22.63 -1.01 21.62 145.21 2000 PASS
Band2 1.4 18900 3 #Max 16QAM 22.62 -1.01 21.61 144.88 2000 PASS
Band2 1.4 18900 6 #0 16QAM 21.62 -1.01 20.61 115.08 2000 PASS
Band2 1.4 19193 1 #0 QPSK 22.98 -1.01 21.97 157.4 2000 PASS
Band2 1.4 19193 1 #Mid QPSK 22.94 -1.01 21.93 155.96 2000 PASS
Band2 1.4 19193 1 #Max QPSK 22.8 -1.01 21.79 151.01 2000 PASS
Band2 1.4 19193 3 #0 QPSK 22.88 -1.01 21.87 153.82 2000 PASS
Band2 1.4 19193 3 #Mid QPSK 22.86 -1.01 21.85 153.11 2000 PASS
Band2 1.4 19193 3 #Max QPSK 22.79 -1.01 21.78 150.66 2000 PASS
Band2 1.4 19193 6 #0 QPSK 22.01 -1.01 21 125.89 2000 PASS
Band2 1.4 19193 1 #0 16QAM 22.14 -1.01 21.13 129.72 2000 PASS
Band2 1.4 19193 1 #Mid 16QAM 22.14 -1.01 21.13 129.72 2000 PASS
Band2 1.4 19193 1 #Max 16QAM 22.04 -1.01 21.03 126.77 2000 PASS
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Band2 1.4 19193 3 #0 16QAM 22.12 -1.01 211 129.12 2000 PASS
Band2 1.4 19193 3 #Mid 16QAM 2211 -1.01 211 128.82 2000 PASS
Band2 1.4 19193 3 #Max 16QAM 22.05 -1.01 21.04 127.06 2000 PASS
Band2 1.4 19193 6 #0 16QAM 21.23 -1.01 20.22 105.2 2000 PASS
Band2 3 18615 1 #0 QPSK 22.78 -1.01 21.77 150.31 2000 PASS
Band2 3 18615 1 #Mid QPSK 23.06 -1.01 22.05 160.32 2000 PASS
Band2 3 18615 1 #Max QPSK 22.9 -1.01 21.89 154.53 2000 PASS
Band2 3 18615 8 #0 QPSK 2217 -1.01 21.16 130.62 2000 PASS
Band2 3 18615 8 #Mid QPSK 22.21 -1.01 21.2 131.83 2000 PASS
Band2 3 18615 8 #Max QPSK 2217 -1.01 21.16 130.62 2000 PASS
Band2 3 18615 15 #0 QPSK 22.18 -1.01 2117 130.92 2000 PASS
Band2 3 18615 1 #0 16QAM 22.3 -1.01 21.29 134.59 2000 PASS
Band2 3 18615 1 #Mid 16QAM 22.43 -1.01 21.42 138.68 2000 PASS
Band2 3 18615 1 #Max 16QAM 22.27 -1.01 21.26 133.66 2000 PASS
Band2 3 18615 8 #0 16QAM 21.24 -1.01 20.23 105.44 2000 PASS
Band2 3 18615 8 #Mid 16QAM 21.3 -1.01 20.29 106.91 2000 PASS
Band2 3 18615 8 #Max 16QAM 21.24 -1.01 20.23 105.44 2000 PASS
Band2 3 18615 15 #0 16QAM 21.26 -1.01 20.25 105.93 2000 PASS
Band2 3 18900 1 #0 QPSK 23.11 -1.01 221 162.18 2000 PASS
Band2 3 18900 1 #Mid QPSK 23.28 -1.01 22.27 168.66 2000 PASS
Band2 3 18900 1 #Max QPSK 23.13 -1.01 2212 162.93 2000 PASS
Band2 3 18900 8 #0 QPSK 22.35 -1.01 21.34 136.14 2000 PASS
Band2 3 18900 8 #Mid QPSK 22.39 -1.01 21.38 137.4 2000 PASS
Band2 3 18900 8 #Max QPSK 22.39 -1.01 21.38 137.4 2000 PASS
Band2 3 18900 15 #0 QPSK 22.37 -1.01 21.36 136.77 2000 PASS
Band2 3 18900 1 #0 16QAM 22.08 -1.01 21.07 127.94 2000 PASS
Band2 3 18900 1 #Mid 16QAM 22.3 -1.01 21.29 134.59 2000 PASS
Band2 3 18900 1 #Max 16QAM 22.14 -1.01 21.13 129.72 2000 PASS
Band2 3 18900 8 #0 16QAM 21.59 -1.01 20.58 114.29 2000 PASS
Band2 3 18900 8 #Mid 16QAM 21.64 -1.01 20.63 115.61 2000 PASS
Band2 3 18900 8 #Max 16QAM 21.64 -1.01 20.63 115.61 2000 PASS
Band2 3 18900 15 #0 16QAM 21.45 -1.01 20.44 110.66 2000 PASS
Band2 3 19185 1 #0 QPSK 22.94 -1.01 21.93 155.96 2000 PASS
Band2 3 19185 1 #Mid QPSK 23.02 -1.01 22.01 158.85 2000 PASS
Band2 3 19185 1 #Max QPSK 22.74 -1.01 21.73 148.94 2000 PASS
Band2 3 19185 8 #0 QPSK 22.27 -1.01 21.26 133.66 2000 PASS
Band2 3 19185 8 #Mid QPSK 22.28 -1.01 21.27 133.97 2000 PASS
Band2 3 19185 8 #Max QPSK 22.18 -1.01 2117 130.92 2000 PASS
Band2 3 19185 15 #0 QPSK 22.24 -1.01 21.23 132.74 2000 PASS
Band2 3 19185 1 #0 16QAM 22.15 -1.01 21.14 130.02 2000 PASS
Band2 3 19185 1 #Mid 16QAM 22.24 -1.01 21.23 132.74 2000 PASS
Band2 3 19185 1 #Max 16QAM 21.94 -1.01 20.93 123.88 2000 PASS
Band2 3 19185 8 #0 16QAM 21.32 -1.01 20.31 107.4 2000 PASS
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Band2 3 19185 8 #Mid 16QAM 21.33 -1.01 20.32 107.65 2000 PASS
Band2 3 19185 8 #Max 16QAM 21.25 -1.01 20.24 105.68 2000 PASS
Band2 3 19185 15 #0 16QAM 21.36 -1.01 20.35 108.39 2000 PASS
Band2 5 18625 1 #0 QPSK 23.21 -1.01 22.2 165.96 2000 PASS
Band2 5 18625 1 #Mid QPSK 23.09 -1.01 22.08 161.44 2000 PASS
Band2 5 18625 1 #Max QPSK 23.2 -1.01 22.19 165.58 2000 PASS
Band2 5 18625 12 #0 QPSK 22.25 -1.01 21.24 133.05 2000 PASS
Band2 5 18625 12 #Mid QPSK 22.21 -1.01 21.2 131.83 2000 PASS
Band2 5 18625 12 #Max QPSK 22.23 -1.01 21.22 132.43 2000 PASS
Band2 5 18625 25 #0 QPSK 22.26 -1.01 21.25 133.35 2000 PASS
Band2 5 18625 1 #0 16QAM 22.53 -1.01 21.52 141.91 2000 PASS
Band2 5 18625 1 #Mid 16QAM 22.45 -1.01 21.44 139.32 2000 PASS
Band2 5 18625 1 #Max 16QAM 22.59 -1.01 21.58 143.88 2000 PASS
Band2 5 18625 12 #0 16QAM 21.37 -1.01 20.36 108.64 2000 PASS
Band2 5 18625 12 #Mid 16QAM 21.33 -1.01 20.32 107.65 2000 PASS
Band2 5 18625 12 #Max 16QAM 21.36 -1.01 20.35 108.39 2000 PASS
Band2 5 18625 25 #0 16QAM 21.44 -1.01 20.43 110.41 2000 PASS
Band2 5 18900 1 #0 QPSK 23.37 -1.01 22.36 172.19 2000 PASS
Band2 5 18900 1 #Mid QPSK 23.33 -1.01 22.32 170.61 2000 PASS
Band2 5 18900 1 #Max QPSK 23.48 -1.01 22.47 176.6 2000 PASS
Band2 5 18900 12 #0 QPSK 22.4 -1.01 21.39 137.72 2000 PASS
Band2 5 18900 12 #Mid QPSK 22.42 -1.01 21.41 138.36 2000 PASS
Band2 5 18900 12 #Max QPSK 22.47 -1.01 21.46 139.96 2000 PASS
Band2 5 18900 25 #0 QPSK 22.47 -1.01 21.46 139.96 2000 PASS
Band2 5 18900 1 #0 16QAM 22.61 -1.01 21.6 144.54 2000 PASS
Band2 5 18900 1 #Mid 16QAM 22.59 -1.01 21.58 143.88 2000 PASS
Band2 5 18900 1 #Max 16QAM 22.74 -1.01 21.73 148.94 2000 PASS
Band2 5 18900 12 #0 16QAM 21.54 -1.01 20.53 112.98 2000 PASS
Band2 5 18900 12 #Mid 16QAM 21.56 -1.01 20.55 113.5 2000 PASS
Band2 5 18900 12 #Max 16QAM 21.61 -1.01 20.6 114.82 2000 PASS
Band2 5 18900 25 #0 16QAM 21.65 -1.01 20.64 115.88 2000 PASS
Band2 5 19175 1 #0 QPSK 23.27 -1.01 22.26 168.27 2000 PASS
Band2 5 19175 1 #Mid QPSK 23.04 -1.01 22.03 159.59 2000 PASS
Band2 5 19175 1 #Max QPSK 22.96 -1.01 21.95 156.68 2000 PASS
Band2 5 19175 12 #0 QPSK 22.41 -1.01 21.4 138.04 2000 PASS
Band2 5 19175 12 #Mid QPSK 22.32 -1.01 21.31 135.21 2000 PASS
Band2 5 19175 12 #Max QPSK 22.28 -1.01 21.27 133.97 2000 PASS
Band2 5 19175 25 #0 QPSK 22.35 -1.01 21.34 136.14 2000 PASS
Band2 5 19175 1 #0 16QAM 22.85 -1.01 21.84 152.76 2000 PASS
Band2 5 19175 1 #Mid 16QAM 22.65 -1.01 21.64 145.88 2000 PASS
Band2 5 19175 1 #Max 16QAM 22.59 -1.01 21.58 143.88 2000 PASS
Band2 5 19175 12 #0 16QAM 21.49 -1.01 20.48 111.69 2000 PASS
Band2 5 19175 12 #Mid 16QAM 21.41 -1.01 20.4 109.65 2000 PASS
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Band2 5 19175 12 #Max 16QAM 21.38 -1.01 20.37 108.89 2000 PASS
Band2 5 19175 25 #0 16QAM 21.44 -1.01 20.43 110.41 2000 PASS
Band2 10 18650 1 #0 QPSK 231 -1.01 22.09 161.81 2000 PASS
Band2 10 18650 1 #Mid QPSK 23.03 -1.01 22.02 159.22 2000 PASS
Band2 10 18650 1 #Max QPSK 23.15 -1.01 22.14 163.68 2000 PASS
Band2 10 18650 25 #0 QPSK 22.23 -1.01 21.22 132.43 2000 PASS
Band2 10 18650 25 #Mid QPSK 22.2 -1.01 21.19 131.52 2000 PASS
Band2 10 18650 25 #Max QPSK 22.27 -1.01 21.26 133.66 2000 PASS
Band2 10 18650 50 #0 QPSK 22.27 -1.01 21.26 133.66 2000 PASS
Band2 10 18650 1 #0 16QAM 22.46 -1.01 21.45 139.64 2000 PASS
Band2 10 18650 1 #Mid 16QAM 22.43 -1.01 21.42 138.68 2000 PASS
Band2 10 18650 1 #Max 16QAM 22.57 -1.01 21.56 143.22 2000 PASS
Band2 10 18650 25 #0 16QAM 21.36 -1.01 20.35 108.39 2000 PASS
Band2 10 18650 25 #Mid 16QAM 21.33 -1.01 20.32 107.65 2000 PASS
Band2 10 18650 25 #Max 16QAM 214 -1.01 20.39 109.4 2000 PASS
Band2 10 18900 1 #0 QPSK 23.14 -1.01 2213 163.31 2000 PASS
Band2 10 18900 1 #Mid QPSK 23.23 -1.01 22.22 166.72 2000 PASS
Band2 10 18900 1 #Max QPSK 23.47 -1.01 22.46 176.2 2000 PASS
Band2 10 18900 25 #0 QPSK 22.48 -1.01 21.47 140.28 2000 PASS
Band2 10 18900 25 #Mid QPSK 22.44 -1.01 21.43 139 2000 PASS
Band2 10 18900 25 #Max QPSK 22.64 -1.01 21.63 145.55 2000 PASS
Band2 10 18900 50 #0 QPSK 22.56 -1.01 21.55 142.89 2000 PASS
Band2 10 18900 1 #0 16QAM 22.22 -1.01 21.21 132.13 2000 PASS
Band2 10 18900 1 #Mid 16QAM 22.34 -1.01 21.33 135.83 2000 PASS
Band2 10 18900 1 #Max 16QAM 22.59 -1.01 21.58 143.88 2000 PASS
Band2 10 18900 25 #0 16QAM 21.6 -1.01 20.59 114.55 2000 PASS
Band2 10 18900 25 #Mid 16QAM 21.69 -1.01 20.68 116.95 2000 PASS
Band2 10 18900 25 #Max 16QAM 21.79 -1.01 20.78 119.67 2000 PASS
Band2 10 19150 1 #0 QPSK 23.36 -1.01 22.35 171.79 2000 PASS
Band2 10 19150 1 #Mid QPSK 23.27 -1.01 22.26 168.27 2000 PASS
Band2 10 19150 1 #Max QPSK 23.09 -1.01 22.08 161.44 2000 PASS
Band2 10 19150 25 #0 QPSK 22.38 -1.01 21.37 137.09 2000 PASS
Band2 10 19150 25 #Mid QPSK 22.36 -1.01 21.35 136.46 2000 PASS
Band2 10 19150 25 #Max QPSK 22.33 -1.01 21.32 135.52 2000 PASS
Band2 10 19150 50 #0 QPSK 22.37 -1.01 21.36 136.77 2000 PASS
Band2 10 19150 1 #0 16QAM 22.39 -1.01 21.38 137.4 2000 PASS
Band2 10 19150 1 #Mid 16QAM 22.31 -1.01 21.3 134.9 2000 PASS
Band2 10 19150 1 #Max 16QAM 22.15 -1.01 21.14 130.02 2000 PASS
Band2 10 19150 25 #0 16QAM 21.38 -1.01 20.37 108.89 2000 PASS
Band2 10 19150 25 #Mid 16QAM 21.38 -1.01 20.37 108.89 2000 PASS
Band2 10 19150 25 #Max 16QAM 21.36 -1.01 20.35 108.39 2000 PASS
Band2 15 18675 1 #0 QPSK 23.06 -1.01 22.05 160.32 2000 PASS
Band2 15 18675 1 #Mid QPSK 23.33 -1.01 22.32 170.61 2000 PASS
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Band2 15 18675 1 #Max QPSK 22.99 -1.01 21.98 157.76 2000 PASS
Band2 15 18675 36 #0 QPSK 22.32 -1.01 21.31 135.21 2000 PASS
Band2 15 18675 36 #Mid QPSK 22.33 -1.01 21.32 135.52 2000 PASS
Band2 15 18675 36 #Max QPSK 22.22 -1.01 21.21 132.13 2000 PASS
Band2 15 18675 75 #0 QPSK 22.98 -1.01 21.97 157.4 2000 PASS
Band2 15 18675 1 #0 16QAM 22.44 -1.01 2143 139 2000 PASS
Band2 15 18675 1 #Mid 16QAM 22.6 -1.01 21.59 144.21 2000 PASS
Band2 15 18675 1 #Max 16QAM 22.38 -1.01 21.37 137.09 2000 PASS
Band2 15 18900 1 #0 QPSK 22.98 -1.01 21.97 157.4 2000 PASS
Band2 15 18900 1 #Mid QPSK 23.4 -1.01 22.39 173.38 2000 PASS
Band2 15 18900 1 #Max QPSK 23.34 -1.01 22.33 171 2000 PASS
Band2 15 18900 36 #0 QPSK 22.33 -1.01 21.32 135.52 2000 PASS
Band2 15 18900 36 #Mid QPSK 22.58 -1.01 21.57 143.55 2000 PASS
Band2 15 18900 36 #Max QPSK 22.68 -1.01 21.67 146.89 2000 PASS
Band2 15 18900 75 #0 QPSK 23.15 -1.01 22.14 163.68 2000 PASS
Band2 15 18900 1 #0 16QAM 22 -1.01 20.99 125.6 2000 PASS
Band2 15 18900 1 #Mid 16QAM 22.39 -1.01 21.38 137.4 2000 PASS
Band2 15 18900 1 #Max 16QAM 22.42 -1.01 21.41 138.36 2000 PASS
Band2 15 19125 1 #0 QPSK 23.31 -1.01 22.3 169.82 2000 PASS
Band2 15 19125 1 #Mid QPSK 23.24 -1.01 22.23 167.11 2000 PASS
Band2 15 19125 1 #Max QPSK 22.81 -1.01 21.8 151.36 2000 PASS
Band2 15 19125 36 #0 QPSK 22.51 -1.01 21.5 141.25 2000 PASS
Band2 15 19125 36 #Mid QPSK 22.5 -1.01 21.49 140.93 2000 PASS
Band2 15 19125 36 #Max QPSK 22.4 -1.01 21.39 137.72 2000 PASS
Band2 15 19125 75 #0 QPSK 23.12 -1.01 2211 162.55 2000 PASS
Band2 15 19125 1 #0 16QAM 22.64 -1.01 21.63 145.55 2000 PASS
Band2 15 19125 1 #Mid 16QAM 22.57 -1.01 21.56 143.22 2000 PASS
Band2 15 19125 1 #Max 16QAM 22.16 -1.01 21.15 130.32 2000 PASS
Band2 20 18700 1 #0 QPSK 23.14 -1.01 22.13 163.31 2000 PASS
Band2 20 18700 1 #Mid QPSK 2317 -1.01 22.16 164.44 2000 PASS
Band2 20 18700 1 #Max QPSK 22.98 -1.01 21.97 157.4 2000 PASS
Band2 20 18700 50 #0 QPSK 22.21 -1.01 21.2 131.83 2000 PASS
Band2 20 18700 50 #Mid QPSK 22.27 -1.01 21.26 133.66 2000 PASS
Band2 20 18700 50 #Max QPSK 22.18 -1.01 21.17 130.92 2000 PASS
Band2 20 18700 100 #0 QPSK 23 -1.01 21.99 158.12 2000 PASS
Band2 20 18700 1 #0 16QAM 22.31 -1.01 21.3 134.9 2000 PASS
Band2 20 18700 1 #Mid 16QAM 22.38 -1.01 21.37 137.09 2000 PASS
Band2 20 18700 1 #Max 16QAM 22.21 -1.01 21.2 131.83 2000 PASS
Band2 20 18900 1 #0 QPSK 23.04 -1.01 22.03 159.59 2000 PASS
Band2 20 18900 1 #Mid QPSK 23.44 -1.01 22.43 174.98 2000 PASS
Band2 20 18900 1 #Max QPSK 23.47 -1.01 22.46 176.2 2000 PASS
Band2 20 18900 50 #0 QPSK 22.24 -1.01 21.23 132.74 2000 PASS
Band2 20 18900 50 #Mid QPSK 22.47 -1.01 21.46 139.96 2000 PASS
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Band2 20 18900 50 #Max QPSK 226 -1.01 21.59 144.21 2000 PASS
Band2 20 18900 100 #0 QPSK 23.35 -1.01 22.34 171.4 2000 PASS
Band2 20 18900 1 #0 16QAM 21.91 -1.01 20.9 123.03 2000 PASS
Band2 20 18900 1 #Mid 16QAM 22.39 -1.01 21.38 137.4 2000 PASS
Band2 20 18900 1 #Max 16QAM 22.44 -1.01 21.43 139 2000 PASS
Band2 20 19100 1 #0 QPSK 23.48 -1.01 22.47 176.6 2000 PASS
Band2 20 19100 1 #Mid QPSK 23.3 -1.01 22.29 169.43 2000 PASS
Band2 20 19100 1 #Max QPSK 22.76 -1.01 21.75 149.62 2000 PASS
Band2 20 19100 50 #0 QPSK 22.63 -1.01 21.62 145.21 2000 PASS
Band2 20 19100 50 #Mid QPSK 22.57 -1.01 21.56 143.22 2000 PASS
Band2 20 19100 50 #Max QPSK 22.38 -1.01 21.37 137.09 2000 PASS
Band2 20 19100 100 #0 QPSK 23.16 -1.01 22.15 164.06 2000 PASS
Band2 20 19100 1 #0 16QAM 22.77 -1.01 21.76 149.97 2000 PASS
Band2 20 19100 1 #Mid 16QAM 22.62 -1.01 21.61 144.88 2000 PASS
Band2 20 19100 1 #Max 16QAM 22.11 -1.01 211 128.82 2000 PASS

Note: EIRP = Power + Gain
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Frequency stability
Band Bandwidth UL RB RB Modulation | Result(Hz) | Result Low high Verdict
(MHz) Channel | Size | Position (ppm) Limit Limit
(ppm) (ppm)
Band2 20 18700 100 #0 QPSK 4.59 0.002 -2.5 25 PASS
Band2 20 18900 100 #0 QPSK -6.17 -0.003 -2.5 25 PASS
Band2 20 19100 100 #0 QPSK -7.24 -0.004 -2.5 25 PASS
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Peak-to-Average Ratio

Band | Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band2 1.4 18607 1 #0 QPSK 3.93 13 PASS
Band2 1.4 18607 1 #0 16QAM 4.68 13 PASS
Band2 1.4 18900 1 #0 QPSK 4.47 13 PASS
Band2 1.4 18900 1 #0 16QAM 51 13 PASS
Band2 1.4 19193 1 #0 QPSK 3.90 13 PASS
Band2 1.4 19193 1 #0 16QAM 4.56 13 PASS
Band2 3 18615 1 #0 QPSK 3.97 13 PASS
Band2 3 18615 1 #0 16QAM 4.76 13 PASS
Band2 3 18900 1 #0 QPSK 4.69 13 PASS
Band2 3 18900 1 #0 16QAM 511 13 PASS
Band2 3 19185 1 #0 QPSK 4.05 13 PASS
Band2 3 19185 1 #0 16QAM 4.79 13 PASS
Band2 5 18625 1 #0 QPSK 3.78 13 PASS
Band2 5 18625 1 #0 16QAM 4.54 13 PASS
Band2 5 18900 1 #0 QPSK 4.54 13 PASS
Band2 5 18900 1 #0 16QAM 5.27 13 PASS
Band2 5 19175 1 #0 QPSK 4.04 13 PASS
Band2 5 19175 1 #0 16QAM 453 13 PASS
Band2 10 18650 1 #0 QPSK 3.72 13 PASS
Band2 10 18650 1 #0 16QAM 4.54 13 PASS
Band2 10 18900 1 #0 QPSK 453 13 PASS
Band2 10 18900 1 #0 16QAM 5.08 13 PASS
Band2 10 19150 1 #0 QPSK 4.39 13 PASS
Band2 10 19150 1 #0 16QAM 5.26 13 PASS
Band2 15 18675 1 #0 QPSK 3.85 13 PASS
Band2 15 18675 1 #0 16QAM 4.78 13 PASS
Band2 15 18900 1 #0 QPSK 4.76 13 PASS
Band2 15 18900 1 #0 16QAM 5.35 13 PASS
Band2 15 19125 1 #0 QPSK 4.56 13 PASS
Band2 15 19125 1 #0 16QAM 5.48 13 PASS
Band2 20 18700 1 #0 QPSK 3.88 13 PASS
Band2 20 18700 1 #0 16QAM 4.76 13 PASS
Band2 20 18900 1 #0 QPSK 4.71 13 PASS
Band2 20 18900 1 #0 16QAM 5.48 13 PASS
Band2 20 19100 1 #0 QPSK 433 13 PASS
Band2 20 19100 1 #0 16QAM 4.94 13 PASS
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

04:36:22 PM Aug 28, 2025

: Center Freq: 1.850700000 GHz

Center Freq 1.850700000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.81 dBm
51.42 % at 0dB

10.0% 2.49dB
1.0% 3.53dB
0.1% 3.93adB
0.01% 417 dB
0001% 4.20dB
0.0001% 4.21dB

Peak 422 dB
27.03 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band2 QPSK BW=1.4MHz Channel=18607 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

04:36:25 PM Aug 28, 2025

K R RF 0
Center Freq: 1.850700000 GHz

AC |
Center Freq 1.850700000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.92 dBm
48.06 % at 0dB

10.0% 2.82dB
1.0% 4.18 dB
0.1 % 4.68 dB
0.01 % 4.91 dB
0001% 4.95dB
0.0001% 4.96dB

Peak 5.04 dB
26.96 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band2 16QAM BW=1.4MHz Channel=18607 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 04:36:32 PM Aug 28, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

23.03 dBm
49.90 % at 0dB

10.0% 2.50dB
1.0% 3.84adB
0.1% 4.47 dB
0.01% 4.87 dB
0001% 492dB
0.0001% 4.93dB

Peak 493 dB
27.96 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

MSG % STATUS

Band2 QPSK BW=1.4MHz Channel=18900 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
iXi RL RF [s00 ac | | SENSE:INT] ALTGN AUTO [ 04:36:35 PM Aug 28, 2025
Center Freq 0000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

22.14 dBm
45.86 % at 0dB

10.0% 2.83dB
1.0% 4.52 dB
0.1 % 5.11dB
0.01 % 5.46 dB
0001% 5.52dB
0.0001% S5.54dB

Peak 554 dB
27.68 dBm

0.0001 %

Info BW 25.000 MHz

MSG % STATUS

Band2 16QAM BW=1.4MHz Channel=18900 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF
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Xl RL RF o AcC | SENSE:INT| ALTGN AUTO [

04:36:41 PM Aug 28, 2025

#IFGain:Low #Atten: 40 dB

Average Power

22.86 dBm
52.25 % at 0dB

10.0% 2.39adB
1.0% 3.55adB
0.1% 3.90adB
0.01% 4.05dB
0001% 4.13dB
0.0001% 4.14dB

Peak 4.15dB
27.01 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Center Freq 1.909300000 GHz ~ Center Freq: 1.908300000 GHz Radio Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

MSG % STATUS

Band2 QPSK BW=1.4MHz Channel=19193 RB Size=1 Position=#0

ww Keysight Spectrum Ana

r - Power Stat CCDF

[ e s

Average Power

22.05 dBm
47.97 % at 0dB

10.0% 2.75dB

1.0% 4.09dB

0.1 % 4.56 dB
0.01 % 478 dB
0.001% 4.80dB
0.0001% 4.81dB

Peak 4.88 dB
26.93 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF AC | SENSE:INT] ALIGN AUTO | 04:36:45 PM Aug 28, 2025
Center Freq Center Freq: 1.909300000 GHz Radic Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band2 16QAM BW=1.4MHz Channel=19193 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 04:36:54 PM Aug 28, 2025
Center Freq 1.851500000 GHz Center Freq: 1.851500000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.72 dBm
51.64 % at 0dB

10.0% 241dB
1.0% 3.45dB
0.1% 3.97dB
0.01% 4.21 dB
0001% 4.24dB
0.0001% 4.24dB

Peak 424 dB
26.96 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band2 QPSK BW=3MHz Channel=18615 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL | AC | | SENSE:INT ALTGN AUTO | 04:36:57 PM Aug 28, 2025
Center Freq 1.851500000 GHz Center Freq: 1.851500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.95 dBm
47.80 % at 0dB

10.0% 2.78dB
1.0% 433 dB
0.1 % 4.76 dB
0.01 % 4.87 dB
0.001% 4.90dB
0.0001% 4.92dB

Peak 492 dB
26.87 dBm

0.0001 %

Info BW 25.000 MHz

MSG % STATUS

Band2 16QAM BW=3MHz Channel=18615 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 04:37:04 PM Aug 28, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.91 dBm
49.29 % at 0dB

10.0% 2.51dB
1.0% 3.95aB
0.1% 4.69 dB
0.01% 4.96 dB
0001% S5.01dB
0.0001% 5.01dB

Peak 501 dB
27.92 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

MSG % STATUS

Band2 QPSK BW=3MHz Channel=18900 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
iXi RL RF [s00 ac | | SENSE:INT] ALTGN AUTO [ 04:37:08 PM Aug 28, 2025
Center Freq 0000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.04 dBm
45.62 % at 0dB

10.0% 2.84 dB
1.0% 4.59 dB
0.1 % 5.11dB
0.01 % 5.58 dB
0001% S5.64dB
0.0001% S5.65dB

Peak 5.67 dB
27.71 dBm

0.0001 %

Info BW 25.000 MHz

MSG % STATUS

Band2 16QAM BW=3MHz Channel=18900 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Average Power

22.78 dBm
51.85 % at 0dB

10.0% 243 dB
1.0% 3.63dB
0.1% 4.05dB
0.01% 4.22 dB
0001% 4.27dB
0.0001% 4.29dB

Peak 429 dB
27.07 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

X RL RF 0 AC | | [ SENSE:INT] ALIGN AUTO | 04:37:14 PM Aug 28, 2025
Center Freq 1. 500000 GHz Center Freq: 1.908500000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band2 QPSK BW=3MHz Channel=19185 RB Size=1 Position=#0

ww Keysight Spectrum Ana

r - Power Stat CCDF

[ e s

Average Power

21.95 dBm
47.64 % at 0dB

10.0% 2.81dB

1.0% 4.22 dB
0.1 % 4.79 dB
0.01 % 4.98 dB
0.001% 5.03dB
0.0001% S5.04dB

Peak 5.12dB
27.07 dBm

0.0001 %
Info BW 25.000 MHz

X RL RF AC | SENSE:INT] ALIGN AUTO | 04:37:17 PM Aug 28, 2025
Center Freq Center Freq: 1.908500000 GHz Radic Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band2 16QAM BW=3MHz Channel=19185 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 04:37:26 PM Aug 28, 2025
Center Freq 1.852500000 GHz Center Freq: 1.852500000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

22.90 dBm
52.35 % at 0dB

10.0% 2.36dB
1.0% 3.48dB
0.1% 3.78 dB
0.01% 3.88dB
0001% 391dB
0.0001% 3.92dB

Peak 392dB
26.82 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

MSG % STATUS

Band2 QPSK BW=5MHz Channel=18625 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL RF [s00 AC | | SENSE:INT ALTGN AUTO | 04:37:30 PM Aug 28, 2025
Center Freq 1.852500000 GHz Center Freq: 1.852500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

22.17 dBm
47.90 % at 0dB

10.0% 2.78dB
1.0% 4.18 dB
0.1 % 4.54 dB
0.01 % 4.70 dB
0001% 4.73dB
0.0001% 4.73dB

Peak 473dB
26.90 dBm

0.0001 %

Info BW 25.000 MHz

MSG % STATUS

Band2 16QAM BW=5MHz Channel=18625 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 04:37:36 PM Aug 28, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

23.06 dBm
50.13 % at 0dB

10.0% 2.47dB
1.0% 3.99aB
0.1% 4.54 dB
0.01% 4.87 dB
0001% 490dB
0.0001% 4.90dB

Peak 492 dB
27.98 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band2 QPSK BW=5MHz Channel=18900 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
iXi RL RF [s00 ac | | SENSE:INT] ALTGN AUTO [ 04:37:39 PM Aug 28, 2025
Center Freq 0000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.20 dBm
46.22 % at 0dB

10.0% 2.85dB
1.0% 4.52 dB
0.1 % 5.27 dB
0.01 % 5.47 dB
0001% 5.52dB
0.0001% S5.54dB

Peak 5.62dB
27.82 dBm

0.0001 %

Info BW 25.000 MHz

MSG % STATUS

Band2 16QAM BW=5MHz Channel=18900 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 04:37:46 PM Aug 28, 2025
Center Freq 1.907500000 GHz Center Freq: 1.907500000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

23.04 dBm
50.23 % at 0dB

10.0% 241dB
1.0% 3.55adB
0.1% 4.04dB
0.01% 4.19dB
0001% 4.26dB
0.0001% 4.28dB

Peak 429 dB
27.33 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

MSG % STATUS

Band2 QPSK BW=5MHz Channel=19175 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
iXi RL RF [s00 ac | | SENSE:INT] ALTGN AUTO [ 04:37:49 PM Aug 28, 2025
Center Freq 7500000 GHz Center Freq: 1.907500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

22.46 dBm
47.14 % at 0dB

10.0% 263 dB
1.0% 3.96 dB
0.1 % 4.53 dB
0.01 % 4.76 dB
0001% 4.81dB
0.0001% 4.83dB

Peak 4.85dB
27.31 dBm

0.0001 %

Info BW 25.000 MHz

MSG % STATUS

Band2 16QAM BW=5MHz Channel=19175 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF
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iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

04:37:58 PM Aug 28, 2025

: Center Freq: 1.855000000 GHz

Center Freq 1.855000000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

23.04 dBm
52.61 % at 0dB

10.0% 2.31dB
1.0% 3.28dB
0.1% 3.72dB
0.01% 3.95dB
0001% 3.98dB
0.0001% 3.99dB

Peak 399dB
27.03 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band2 QPSK BW=10MHz Channel=18650 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

04:38:01 PM Aug 28, 2025

K R RF 0
Center Freq: 1.855000000 GHz

AC |
Center Freq 1.855000000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.19 dBm
48.15 % at 0dB

10.0% 2.68 dB
1.0% 412 dB
0.1 % 4.54 dB
0.01 % 4.66 dB
0.001% 4.69dB
0.0001% 4.71dB

Peak 4.75dB
26.94 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band2 16QAM BW=10MHz Channel=18650 RB Size=1 Position=#0
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iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 04:38:08 PM Aug 28, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

22.90 dBm
49.44 % at 0dB

10.0% 2.46 dB
1.0% 3.87dB
0.1% 4.53dB
0.01% 4.96 dB
0001% S5.03dB
0.0001% 5.05dB

Peak 5.09dB
27.99 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

MSG % STATUS

Band2 QPSK BW=10MHz Channel=18900 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
iXi RL RF [s00 ac | | SENSE:INT] ALTGN AUTO [ 04:38:11 PM Aug 28, 2025
Center Freq 0000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.16 dBm
45.55 % at 0dB

10.0% 277 dB
1.0% 4.49 dB
0.1 % 5.08 dB
0.01 % 5.45dB
0001% 5.54dB
0.0001% S5.55dB

Peak 5.63dB
27.79 dBm

0,
0.0001 AOdB

Info BW 25.000 MHz

MSG % STATUS

Band2 16QAM BW=10MHz Channel=18900 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF
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Xl RL RF o AcC | SENSE:INT| ALTGN AUTO [

04:38:18 PM Aug 28, 2025

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

23.00 dBm
50.00 % at 0dB

10.0% 248 dB
1.0% 3.95aB
0.1% 4.39dB
0.01% 4.54 dB
0001% 471dB
0.0001% 4.73dB

Peak 475dB
27.75 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Center Freq 1.905000000 GHz ~ Center Freq: 1.905000000 GHz Radio Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

MSG % STATUS

Band2 QPSK BW=10MHz Channel=19150 RB Size=1 Position=#0

ww Keysight Spectrum Ana

r - Power Stat CCDF

[ e s

Average Power

22.06 dBm
46.98 % at 0dB

10.0% 2.79dB

1.0% 4.47 dB
0.1 % 5.26 dB
0.01 % 5.47 dB
0001% 5.51dB
0.0001% S5.54dB

Peak 5.56 dB
27.62 dBm

0.0001 %
Info BW 25.000 MHz

X RL RF AC | SENSE:INT] ALIGN AUTO | 04:38:21 PM Aug 28, 2025
Center Freq Center Freq: 1.905000000 GHz Radic Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band2 16QAM BW=10MHz Channel=19150 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF
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iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

04:38:30 PM Aug 28, 2025

: Center Freq: 1.857500000 GHz

Center Freq 1.857500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

22.79 dBm
51.57 % at 0dB

10.0% 2.36dB
1.0% 3.40dB
0.1% 3.85adB
0.01% 413 dB
0001% 4.16dB
0.0001% 4.18dB

Peak 418 dB
26.97 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band2 QPSK BW=15MHz Channel=18675 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

04:38:34 PM Aug 28, 2025

K R RF 0
Center Freq: 1.857500000 GHz

AC |
Center Freq 1.857500000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

21.87 dBm
47.58 % at 0dB

10.0% 2.75dB
1.0% 4.38 dB
0.1 % 4.78 dB
0.01 % 4.91 dB
0001% 4.95dB
0.0001% 4.97dB

Peak 5.05dB
26.92 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band2 16QAM BW=15MHz Channel=18675 RB Size=1 Position=#0
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iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 04:38:40 PM Aug 28, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.68 dBm
48.98 % at 0dB

10.0% 248 dB
1.0% 3.98adB
0.1% 4.76 dB
0.01% 5.17 dB
0001% S5.22dB
0.0001% 5.24dB

Peak 524 dB
27.92 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band2 QPSK BW=15MHz Channel=18900 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
iXi RL RF [s00 ac | | SENSE:INT] ALTGN AUTO [ 04:38:43 PM Aug 28, 2025
Center Freq 0000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

21.80 dBm
44.95 % at 0dB

10.0% 2.80dB
1.0% 4.61 dB
0.1 % 5.35dB
0.01 % 5.66 dB
0001% S.77dB
0.0001% S5.80dB

Peak 584 dB
27.64 dBm

0.0001 %

Info BW 25.000 MHz

MSG % STATUS

Band2 16QAM BW=15MHz Channel=18900 RB Size=1 Position=#0
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X RL RF 0 AC | | [ SENSE:INT] ALIGN AUTO | 04:38:50 PM Aug 28, 2025
Center Freq 1. 00000 GHz Center Freq: 1.902500000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

22.97 dBm
48.98 % at 0dB

10.0% 2.50dB
1.0% 3.97dB
0.1% 4.56 dB
0.01% 4.70 dB
0001% 4.77dB
0.0001% 4.78dB

Peak 478 dB
27.75 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

MSG % STATUS

Band2 QPSK BW=15MHz Channel=19125 RB Size=1 Position=#0

ww Keysight Spectrum Ana

r - Power Stat CCDF = =R =T

X RL RF AC | SENSE:INT] ALIGN AUTO | 04:38:53 PM Aug 28, 2025
Center Freq Center Freq: 1.902500000 GHz Radic Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.05 dBm
45.83 % at 0dB

10.0% 2.88dB

1.0% 4.78 dB
0.1 % 5.48 dB
0.01 % 5.60 dB
0001% S5.66dB
0.0001% S5.68dB

Peak 5.76 dB
27.81 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band2 16QAM BW=15MHz Channel=19125 RB Size=1 Position=#0
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iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

04:39:02 PM Aug 28, 2025

: Center Freq: 1.860000000 GHz

Center Freq 1.860000000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.85 dBm
51.57 % at 0dB

10.0% 2.35dB
1.0% 3.47dB
0.1% 3.88dB
0.01% 4.11 dB
0001% 4.18dB
0.0001% 4.18dB

Peak 418 dB
27.03 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band2 QPSK BW=20MHz Channel=18700 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF
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iXi RL RF Q AC | | | SENSE:INT] ALIGN AUTO [

04:39:05 PM Aug 28, 2025

Center Freq: 1.860000000 GHz

Q AC | |
Center Freq 0000000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.91 dBm
47.68 % at 0dB

10.0% 2.78dB
1.0% 4.20 dB
0.1 % 4.76 dB
0.01 % 4.90 dB
0001% 4.93dB
0.0001% 4.93dB

Peak 5.04 dB
26.95 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band2 16QAM BW=20MHz Channel=18700 RB Size=1 Position=#0
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iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 04:39:12 PM Aug 28, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.62 dBm
48.72 % at 0dB

10.0% 2.52dB
1.0% 415dB
0.1% 4.71dB
0.01% 5.00dB
0001% S5.05dB
0.0001 % S5.06 dB

Peak 508 dB
27.70 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band2 QPSK BW=20MHz Channel=18900 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
iXi RL RF [s00 ac | | SENSE:INT] ALTGN AUTO [ 04:39:15 PM Aug 28, 2025
Center Freq 0000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

21.87 dBm
44.87 % at 0dB

10.0% 273 dB
1.0% 4.65dB
0.1 % 5.48 dB
0.01 % 5.68 dB
0001% S5.73dB
0.0001% S5.75dB

Peak 6.00 dB
27.87 dBm

0.0001 %

Info BW 25.000 MHz

MSG % STATUS

Band2 16QAM BW=20MHz Channel=18900 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 04:39:21 PM Aug 28, 2025
Center Freq 1.900000000 GHz Center Freq: 1.900000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

23.27 dBm
51.68 % at 0dB

10.0% 2.40dB
1.0% 3.68dB
0.1% 4.33dB
0.01% 4.50 dB
0.001% 453dB
0.0001% 4.53dB

Peak 453 dB
27.80 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

MSG % STATUS

Band2 QPSK BW=20MHz Channel=19100 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
iXi RL RF [s00 ac | | SENSE:INT] ALTGN AUTO [ 04:39:24 PM Aug 28, 2025
Center Freq 0000000 GHz Center Freq: 1.900000000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.43 dBm
46.86 % at 0dB

10.0% 2.86 dB
1.0% 4.41 dB
0.1 % 4.94 dB
0.01 % 5.19dB
0001% 5.23dB
0.0001% S5.24dB

Peak 5.27dB
27.70 dBm

0.0001 %

Info BW 25.000 MHz

MSG % STATUS

Band2 16QAM BW=20MHz Channel=19100 RB Size=1 Position=#0
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Occupied bandwidth
Band Bandwidth UL RB RB Modulation 99% OBW -26dB EBW Verdict
(MHz) Channel Size Position (MHz) (MHz)

Band2 1.4 18607 6 #0 QPSK 1.096 1.306 PASS
Band2 1.4 18607 6 #0 16QAM 1.095 1.328 PASS
Band2 1.4 18900 6 #0 QPSK 1.098 1.325 PASS
Band2 1.4 18900 6 #0 16QAM 1.099 1.344 PASS
Band2 1.4 19193 6 #0 QPSK 1.094 1.315 PASS
Band2 1.4 19193 6 #0 16QAM 1.101 1.329 PASS
Band2 3 18615 15 #0 QPSK 2.708 3.172 PASS
Band2 3 18615 15 #0 16QAM 2.714 3.125 PASS
Band2 3 18900 15 #0 QPSK 2.707 3.175 PASS
Band2 3 18900 15 #0 16QAM 2.704 3.126 PASS
Band2 3 19185 15 #0 QPSK 2.706 3.120 PASS
Band2 3 19185 15 #0 16QAM 2.711 3.157 PASS
Band2 5 18625 25 #0 QPSK 4.530 5.578 PASS
Band2 5 18625 25 #0 16QAM 4.524 5.418 PASS
Band2 5 18900 25 #0 QPSK 4.524 5.403 PASS
Band2 5 18900 25 #0 16QAM 4.526 5.287 PASS
Band2 5 19175 25 #0 QPSK 4.532 5.488 PASS
Band2 5 19175 25 #0 16QAM 4.535 5.468 PASS
Band2 10 18650 50 #0 QPSK 9.004 10.406 PASS
Band2 10 18900 50 #0 QPSK 9.000 10.558 PASS
Band2 10 19150 50 #0 QPSK 8.987 10.276 PASS
Band2 15 18675 75 #0 QPSK 13.505 15.609 PASS
Band2 15 18900 75 #0 QPSK 13.444 15.687 PASS
Band2 15 19125 75 #0 QPSK 13.448 15.278 PASS
Band2 20 18700 100 #0 QPSK 17.934 20.214 PASS
Band2 20 18900 100 #0 QPSK 17.927 20.031 PASS
Band2 20 19100 100 #0 QPSK 17.963 20.221 PASS
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

04:39:35 PM Aug 28, 2025

Center Freq: 1.850700000 GHz

Center Freq 1.850700000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset 6.22 dB
Ref 40.00 dBm

#VBW 91 kHz

Total Power 30.3 dBm

Occupied Bandwidth

1.0959 MHz
-3.557 kHz
1.306 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 3Ims

% STATUS

IMSG

Band2 QPSK BW=1.4MHz Channel=18607 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 AC | | SENSE:INT| ALIGN AUTO |

04:39:38 PM Aug 28, 2025

Center Freq: 1.850700000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.850700000 GHz

#|IFGain:Low

Ref Offset 6.22 dB
Ref 40.00 dBm

#VBW 91 kHz

Total Power 29.2 dBm

Occupied Bandwidth

1.0949 MHz
1.025 kHz
1.328 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 3Ims

% STATUS

IMSG

Band2 16QAM BW=1.4MHz Channel=18607 RB Size=6 Position=#0
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ww Keysight Spectrum Ana\yzer Qccupied BW |i”£||ﬁl
RL RF [ 500 AC | | SENSE:INT ALIGN AUTO | 04:39:44 PM Aug 28, 2025
Center Freq 1. 880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.25 dB
Ref 40.00 dBm

] [ I I (N I A [ A R
oo,y
Y N e e aers™ NN R R

I I N I

#VBW 91 kHz Sweep 3Ims

Occupied Bandwidth Total Power 29.9 dBm
1.0978 MHz

Transmit Freq Error 156 Hz % of OBW Power 99.00 %

x dB Bandwidth 1.325 MHz x dB -26.00 dB

I MSG % STATUS

Band2 QPSK BW=1.4MHz Channel=18900 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 04:39:47 PM Aug 28, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.25 dB
Ref 40.00 dBm

#VBW 91 kHz Sweep 3Ims

Occupied Bandwidth Total Power 29.2 dBm
1.0987 MHz

Transmit Freq Error 1.616 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.344 MHz x dB -26.00 dB

I MSG % STATUS

Band2 16QAM BW=1.4MHz Channel=18900 RB Size=6 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 04:39:53 PM Aug 28, 2025
Center Freq 1.909300000 GHz Center Freq: 1.909300000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.26 dB
Ref 40.00 dBm

] [N N
i ---I----I---

#VBW 91 kHz Sweep 3Ims

Occupied Bandwidth Total Power 30.1 dBm
1.0936 MHz

Transmit Freq Error -3.575 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.315 MHz x dB -26.00 dB

I MSG % STATUS

Band2 QPSK BW=1.4MHz Channel=19193 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 04:39:56 PM Aug 28, 2025
Center Freq 1.909300000 GHz Center Freq: 1.909300000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.26 dB
Ref 40.00 dBm

#VBW 91 kHz Sweep 3Ims

Occupied Bandwidth Total Power 29.1 dBm
1.1009 MHz

Transmit Freq Error -4.128 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.329 MHz x dB -26.00 dB

I MSG % STATUS

Band2 16QAM BW=1.4MHz Channel=19193 RB Size=6 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL RF [500 AC |

| SENSE:INT]

ALTGN AUTO [ 04:40:05 PM Aug 28, 2025

Center Freq 1.851500000 GHz

#|FGain:Low

Ref Offset 6.22 dB
Ref 40.00 dBm

Occupied Bandwidth

2.7076 MHz
-2.119 kHz
3.172 MHz

Transmit Freq Error
x dB Bandwidth

—p~ Trig: FreeRun

Center Freq: 1.851500000 GHz
Avg|Hold: 200/200

Radio Std: None

#Atten: 40 dB Radio Device: BTS

o I

ool L T o]

0 Mm-l----l-mm
- - - [ ]

Span 6 MHz

#VBW 180 kHz Sweep 1.533 ms

Total Power 30.5 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

IMSG

% STATUS

Band2 QPSK BW=3MHz Channel=18615 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 AC |

| SENSE:INT]

ALTGN AUTO [ 04:40:08 PM Aug 28, 2025

Center Freq 1.851500000 GHz

#|IFGain:Low

Ref Offset 6.22 dB
Ref 40.00 dBm

Occupied Bandwidth

2.7144 MHz
-4.171 kHz
3.125 MHz

Transmit Freq Error
x dB Bandwidth

—p~ Trig: Free Run

Center Freq: 1.851500000 GHz
Avg|Hold: 200/200

Radio Std: None

#Atten: 40 dB Radio Device: BTS

L
. ---I----I---

#VBW 180 kHz Sweep 1.533 ms

Total Power 29.7 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

IMSG

% STATUS

Band2 16QAM BW=3MHz Channel=18615 RB Size=15 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

04:40:14 PM Aug 28, 2025

Center Freq: 1.880000000 GHz

Center Freq 1.880000000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset 6.25 dB
Ref 40.00 dBm

#VBW 180 kHz

Total Power 30.6 dBm

Occupied Bandwidth
2.7072 MHz
430 Hz
3.175 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

% STATUS

IMSG

Band2 QPSK BW=3MHz Channel=18900 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 AC | | SENSE:INT| ALIGN AUTO |

04:40:17 PM Aug 28, 2025

Center Freq: 1.880000000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.880000000 GHz

#|IFGain:Low

Ref Offset 6.25 dB
Ref 40.00 dBm

#VBW 180 kHz

Total Power 29.8 dBm

Occupied Bandwidth

2.7040 MHz
-3.264 kHz
3.126 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

% STATUS

IMSG

Band2 16QAM BW=3MHz Channel=18900 RB Size=15 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 04:40:23 PM Aug 28, 2025
Center Freq 1.908500000 GHz Center Freq: 1.908500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.26 dB
Ref 40.00 dBm

---l----l---
I I IR P Sy e Sswasseones smsevowt 5 [ D B

#VBW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 30.6 dBm
2.7058 MHz

Transmit Freq Error -209 Hz % of OBW Power 99.00 %

x dB Bandwidth 3.120 MHz x dB -26.00 dB

I MSG % STATUS

Band2 QPSK BW=3MHz Channel=19185 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 04:40:26 PM Aug 28, 2025
Center Freq 1.908500000 GHz Center Freq: 1.908500000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.26 dB
Ref 40.00 dBm

#VBW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 29.7 dBm
2.7107 MHz

Transmit Freq Error -4.511 kHz % of OBW Power 99.00 %

x dB Bandwidth 3.157 MHz x dB -26.00 dB

I MSG % STATUS

Band2 16QAM BW=3MHz Channel=19185 RB Size=15 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

04:40:35 PM Aug 28, 2025

Center Freq: 1.852500000 GHz

Center Freq 1.852500000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset 6.23 dB
Ref 40.00 dBm

#VBW 300 kHz

Total Power 29.9 dBm

Occupied Bandwidth

4.5301 MHz
8.679 kHz
5.578 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band2 QPSK BW=5MHz Channel=18625 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

04:40:39 PM Aug 28, 2025

Center Freq: 1.852500000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.852500000 GHz

#|IFGain:Low

Ref Offset 6.23 dB
Ref 40.00 dBm

#VBW 300 kHz

Total Power 29.3 dBm

Occupied Bandwidth

4.5244 MHz
4.812 kHz
5.418 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band2 16QAM BW=5MHz Channel=18625 RB Size=25 Position=#0




Report No.:

SSP25070404-5E Page 37 of 68

ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

04:40:45 PM Aug 28, 2025

Center Freq 1_88000000 GHz Center Freq: 1.880000000 GHz

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset 6.25 dB
10 dBidiv Ref 40.00 dBm

] I I I N N R

Radio Std: None

Avg|Hold: 200/200

Radio Device: BTS

o I A N I A N N I N O N
e e e oo s| I R R
ol A N ]
--ml----llﬂ--
B I T e
MM-I----I-MWM
9% I N N N

#VBW 300 kHz

Total Power 30.3 dBm

Occupied Bandwidth
4.5235 MHz
691 Hz
5.403 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

% STATUS

IMSG

Band2 QPSK BW=5MHz Channel=18900 RB Size=25 Position=#0

[ e s
04:40:48 PM Aug 28, 2025
Radio Std: None

s Keysight Spectrum Analyzer - Occupied BW
RL RF [500 AC |

Center Freq 1.880000000 GHz

[ SENSE:INT] ALIGN AUTO |
Center Freq: 1.880000000 GHz

—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#FGain:Low Radio Device: BTS

Ref Offset 6.25 dB
Ref 40.00 dBm

#VBW 300 kHz

Total Power 29.3 dBm

Occupied Bandwidth
4.5257 MHz
631 Hz
5.287 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

IMSG

% STATUS

Band2 16QAM BW=5MHz Channel=18900 RB Size=25 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

04:40:54 PM Aug 28, 2025

Center Freq: 1.907500000 GHz

Center Freq 1.907500000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset 6.26 dB
Ref 40.00 dBm

#VBW 300 kHz

Total Power 30.2 dBm

Occupied Bandwidth

4.5318 MHz
-3.573 kHz
5.488 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band2 QPSK BW=5MHz Channel=19175 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

04:40:57 PM Aug 28, 2025

Center Freq: 1.907500000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.907500000 GHz

#|IFGain:Low

Ref Offset 6.26 dB
Ref 40.00 dBm

#VBW 300 kHz

Total Power 29.3 dBm

Occupied Bandwidth

4.5349 MHz
-6.177 kHz
5.468 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band2 16QAM BW=5MHz Channel=19175 RB Size=25 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

04:41:06 PM Aug 28, 2025

Center Freq: 1.855000000 GHz

Center Freq 1.855000000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset 6.23 dB
Ref 40.00 dBm

#VBW 620 kHz

Total Power 30.0 dBm

Occupied Bandwidth

9.0043 MHz
4.468 kHz
10.41 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band2 QPSK BW=10MHz Channel=18650 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

04:41:13 PM Aug 28, 2025

Center Freq: 1.880000000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.880000000 GHz

#|IFGain:Low

Ref Offset 6.25 dB
Ref 40.00 dBm

#VBW 620 kHz

Total Power 30.0 dBm

Occupied Bandwidth

8.9996 MHz
13.321 kHz
10.56 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band2 QPSK BW=10MHz Channel=18900 RB Size=50 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

04:41:19 PM Aug 28, 2025

Center Freq: 1.905000000 GHz

Center Freq 1.905000000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset 6.26 dB
Ref 40.00 dBm

#VBW 620 kHz

Total Power 30.0 dBm

Occupied Bandwidth

8.9866 MHz
15.103 kHz
10.28 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band2 QPSK BW=10MHz Channel=19150 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

04:41:29 PM Aug 28, 2025

Center Freq: 1.857500000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.857500000 GHz

#|IFGain:Low

Ref Offset 6.23 dB
Ref 40.00 dBm

#VBW 910 kHz

Total Power 29.9 dBm

Occupied Bandwidth

13.505 MHz
33.184 kHz
15.61 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band2 QPSK BW=15MHz Channel=18675 RB Size=75 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

04:41:35 PM Aug 28, 2025

Center Freq: 1.880000000 GHz

Center Freq 1.880000000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset 6.25 dB
Ref 40.00 dBm

#VBW 910 kHz

Total Power 30.1 dBm

Occupied Bandwidth

13.444 MHz
39.478 kHz
15.69 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band2 QPSK BW=15MHz Channel=18900 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

04:41:42 PM Aug 28, 2025

Center Freq: 1.902500000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.902500000 GHz

#|IFGain:Low

Ref Offset 6.26 dB
Ref 40.00 dBm

#VBW 910 kHz

Total Power 30.1 dBm

Occupied Bandwidth

13.448 MHz
7.998 kHz
15.28 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band2 QPSK BW=15MHz Channel=19125 RB Size=75 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL RF aC |

| 500

| SENSE:INT]

ALIGN AUTO |

04:41:53 PM Aug 28, 2025

Center Freq 1.860000000 GHz

#|FGain:Low

Ref Offset 6.23 dB
Ref 40.00 dBm

Occupied Bandwidth

17.934 MHz
30.405 kHz
20.21 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.860000000 GHz

—p~ Trig: FreeRun
#Atten: 40 dB

Avg|Hold: 200/200

#VBW 1.2 MHz

Total Power

% of OBW Power
x dB

30.0 dBm

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

% STATUS

Band2 QPSK BW=20MHz Channel=18700 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac |

| SENSE:INT]

ALTGN AUTO |

04:41:59 PM Aug 28, 2025

Center Freq 1.880000000 GHz

#|IFGain:Low

Ref Offset 6.25 dB
Ref 40.00 dBm

Occupied Bandwidth

17.927 MHz
57.171 kHz
20.03 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.880000000 GHz

—p~ Trig: Free Run
#Atten: 40 dB

Avg|Hold: 200/200

#VBW 1.2 MHz

Total Power

% of OBW Power
x dB

30.2 dBm

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

% STATUS

Band2 QPSK BW=20MHz Channel=18900 RB Size=100 Position=#0




Report No.: SSP25070404-5E Page 43 of 68

e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 04:42:06 PM Aug 28, 2025
Center Freq 1.900000000 GHz Center Freq: 1.900000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.26 dB
Ref 40.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power 30.2 dBm

17.963 MHz

Transmit Freq Error 6.201 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.22 MHz x dB -26.00 dB

I MSG % STATUS

Band2 QPSK BW=20MHz Channel=19100 RB Size=100 Position=#0
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Band edge
Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)

Band2 1.4 18607 6 #0 QPSK 1850.00 -26.44 -13 PASS
Band2 1.4 18607 6 #0 16QAM 1849.99 -28.82 -13 PASS
Band2 1.4 19193 6 #0 QPSK 1910.00 -27.67 -13 PASS
Band2 1.4 19193 6 #0 16QAM 1910.01 -27.82 -13 PASS
Band2 3 18615 15 #0 QPSK 1850.00 -22.60 -13 PASS
Band2 3 18615 15 #0 16QAM 1849.97 -23.68 -13 PASS
Band2 3 19185 15 #0 QPSK 1910.02 -23.16 -13 PASS
Band2 3 19185 15 #0 16QAM 1910.03 -24.97 -13 PASS
Band2 5 18625 25 #0 QPSK 1850.00 -23.21 -13 PASS
Band2 5 18625 25 #0 16QAM 1850.00 -24.50 -13 PASS
Band2 5 19175 25 #0 QPSK 1910.00 -24.21 -13 PASS
Band2 5 19175 25 #0 16QAM 1910.00 -25.30 -13 PASS
Band2 10 18650 50 #0 QPSK 1849.88 -27.21 -13 PASS
Band2 10 19150 50 #0 QPSK 1910.08 -28.88 -13 PASS
Band2 15 18675 75 #0 QPSK 1850.00 -28.63 -13 PASS
Band2 15 19125 75 #0 QPSK 1910.24 -27.80 -13 PASS
Band2 20 18700 100 #0 QPSK 1849.68 -33.70 -13 PASS
Band2 20 19100 100 #0 QPSK 1910.00 -29.88 -13 PASS
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ww Keysight Spectrum Analyzer - Swept SA |i”£|-§‘.3-
Xl RL RF [50Q AC | [ [ SENSE:INT ALIGN AUTO | 04:42:17 PM Aug 28, 2025
Center Freq 1.850000000 GHz Avg Type: RMS

1LD dBidiv. Ref 30.00 dBm

=

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 6.22 dB

#VBW 43 kHz*

% STATUS

Band2 QPSK BW=1.4MHz Channel=18607 RB Size=6 Position=#0

Ce

s Keysight Spectrum Analyzer - Swept SA = =R =T

Lo
=

.
-
|-
=S
i
.

RL RF_[500 AC | [ [ SENSE:INT] ALTGN AUTO |

nter Freq 1.850000000 GHz ) Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 6.22 <B
Ref 30.00 dBm

NELENINEEN

#VBW 43 kHz* Sweep 1547 ms (.1 001 pts)

% STATUS

Band2 16QAM BW=1.4MHz Channel=18607 RB Size=6 Position=#0
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e Keysight Spectrum Analyzer - Swept SA |i”£"_|'§3'
Xl RL RF [50Q AC | [ [ SENSE:INT ALIGN AUTO | 04:42:28 PM Aug 28, 2025
Center Freq 1.910000000 GHz Avg Type: RMS

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 1.910 000 0 GHz
-27.672 dBm

Span 2.800 MHz
#VBW 43 kHz* Sweep 15.47 ms (1001 pts)

MSG % STATUS

Band2 QPSK BW=1.4MHz Channel=19193 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Swept SA =R
X RL RF [500 AC | [ SENSE:INT] ALTGN AUTO |
Center Freq 1.910000000 GHz Avg Type: RMS

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

e

#VBW 43 kHz* Sweep 1547 ms (.1 001 pts)

MSG % STATUS

Band2 16QAM BW=1.4MHz Channel=19193 RB Size=6 Position=#0
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- KeyslghtSpectrumAna\yzer SwaptSA |i”£"_|'§3'
RL RF AC | | SENSE:INT ALIGN AUTO 04:42:41 PM Aug 28, 2025
Center Freq 1. 850000000 GHz Avg Type: RMS

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 6.22 dB
1LD dBidiv. Ref 30.00 dBm
d

Span 6.000 MHz
#VBW 91 kHz* Sweep 8.267 ms (1001 pts)

MSG % STATUS

Band2 QPSK BW=3MHz Channel=18615 RB Size=15 Position=#0

KeyslghtSpectrumAna\yzer Swept SA | = P ==
RL RF 500 AC | | SENSE:INT| ALIGN AUTO |
Center Freq 1. 850000000 GHz ) Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 6.22 <B
1LD dBidiv. Ref 30.00 dBm
og

#VBW 91 kHz* Sweep 8.267 ms (.1001 pts)

MSG % STATUS

Band2 16QAM BW=3MHz Channel=18615 RB Size=15 Position=#0
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- KeyslghtSpectrumAna\yzer SwaptSA |i”£|-§‘.3-
RL RF | AC | | [ SENSE:INT] ALIGN AUTO | 04:42:51 PM Aug 28, 2025
Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

#VBW 91 kHz* Sweep 8.267 ms (1001 pts)

MSG % STATUS

Band2 QPSK BW=3MHz Channel=19185 RB Size=15 Position=#0

KeyslghtSpectrumAna\yzer SwaptSA | = EP ==
| | SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

#VBW 91 kHz* Sweep 8.267 ms (.1001 pts)

MSG % STATUS

Band2 16QAM BW=3MHz Channel=19185 RB Size=15 Position=#0
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- KeyslghtSpectrumAna\yzer SwaptSA |i”£"_|'§3'
RL RF AC | [ [ SENSE:INT] ALIGN AUTO | 04:43:05 PM Aug 28, 2025
Center Freq 1. 850000000 GHz Avg Type: RMS

10 dB/div
L.

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 6.23 dB

Ref 30.00 dEm

o e ——————————————————————————————
= T T 1 T T

Span 10.00 MHz
#VBW 150 kHz* Sweep 4.800 ms (1001 pts)

% STATUS

Band2 QPSK BW=5MHz Channel=18625 RB Size=25 Position=#0

KeyslghtSpectrumAna\yzer Swept SA | = P ==

RL RF

AC | | SENSE:INT| ALIGN AUTO

Center Freq 1. 85000000 GHz Avg Typé: RMS

10 dBidiv
Log

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 6.23 dB

-
L
i
|
|
|
faal
|
-

Ref 30.00 dEm

LS
s
LT

#VBW 150 kHz* Sweep 4.800 ms (1i)01 pts)

% STATUS

Band2 16QAM BW=5MHz Channel=18625 RB Size=25 Position=#0
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- KeyslghtSpectrumAna\yzer SwaptSA |i”£|-§‘.3-
RL RF | AC | | [ SENSE:INT] ALIGN AUTO | 04:43:15 PM Aug 28, 2025
Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

#VBW 150 kHz* Sweep 4.800 ms (1i)01 pts)

MSG % STATUS

Band2 QPSK BW=5MHz Channel=19175 RB Size=25 Position=#0

KeyslghtSpectrumAna\yzer SwaptSA | = EP ==
| | SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Span 10.00 MHz
#VBW 150 kHz* Sweep 4.800 ms (1001 pts)

MSG % STATUS

Band2 16QAM BW=5MHz Channel=19175 RB Size=25 Position=#0
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ww Keysight Spectrum Analyzer - Swept SA |i”£|-§‘.3-
Xl RL RF [50Q AC | [ [ SENSE:INT ALIGN AUTO | 04:43:27 PM Aug 28, 2025
Center Freq 1.850000000 GHz Avg Type: RMS

PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Trace 1 P4

Ref Offset 6.23 dB
1LD dBidiv. Ref 30.00 dBm
d

#VBW 300 kHz* Sweep 2.533 ms (1i)01 pts)

% STATUS

Band2 QPSK BW=10MHz Channel=18650 RB Size=50 Position=#0

RL RF

s Keysight Spectrum Analyzer - Swept SA = =R =T

Center Freq 1.90000 GHz : ' Avg Type: RMS

ac |

SENSE:INT| ALTGN AUTO

AC

PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

g

#VBW 300 kHz* Sweep 2.533 ms (1i)01 pts)

% STATUS

Band2 QPSK BW=10MHz Channel=19150 RB Size=50 Position=#0
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- Keysight Spectrum Ana\yzer Swapt SA

[ e

RL RF aC | | | SENSE:INT] ALIGN AUTO

04:43:43 PM Aug 28, 2025

Center Freq 1. 850000000 GHz ) Avg Type: RNIS
PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 6.23 dB
1LD dBidiv. Ref 30.00 dBm
d

#VBW 470 kHz* Sweep 1.667 ms (1001 pts)

Span 30.00 MHz

MSG % STATUS

Band2 QPSK BW=15MHz Channel=18675 RB Size=75 Position=#0

=R ==

Ke},rslght Spectrum Ana\yzer Swapt SA
| SENSE:INT| ALIGN AUTO

Avg Typé: RMS
PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 1.910 24 GHz

-27.801 dBm

Span 30.00 MHz
#VBW 470 kHz* Sweep 1.667 ms (1001 pts)

MSG % STATUS

Band2 QPSK BW=15MHz Channel=19125 RB Size=75 Position=#0
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- Keysight Spectrum Ana\yzer Swapt SA

[ e

RL RF AC |

Center Freq 1. 850000000 GHz

SENSE:INT] ALIGN AUTO |
Avg Type: RMS

Avg|Hold: 100/100

04:43:59 PM Aug 28, 2025

—p~ Trig: FreeRun
#Atten: 40 dB

PNO: Fast
IFGain:Low

Ref Offset 6.23 dB
Ref 30.00 dBm

10 dBidiv
Log

Span 40.00 MHz

#VBW 620 kHz* Sweep 1.267 ms (1001 pts)

% STATUS

Band2 QPSK BW=20MHz Channel=18700 RB Size=100 Position=#0

=R ==

Ke},rslght Spectrum Ana\yzer Swapt SA

SENSE:INT| ALIGN AUTO |
Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast —»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

Sweep 1.267 ms (1001 pts)

#VBW 620 kHz*

% STATUS

Band2 QPSK BW=20MHz Channel=19100 RB Size=100 Position=#0
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Out-of-band emissions

Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)
Band2 1.4 18607 6 #0 QPSK 19564.43 -40.25 -13 PASS
Band2 1.4 18607 6 #0 16QAM 18957.85 -40.18 -13 PASS
Band2 1.4 18900 6 #0 QPSK 19151.65 -40.84 -13 PASS
Band2 1.4 18900 6 #0 16QAM 19117.93 -41.09 -13 PASS
Band2 1.4 19193 6 #0 QPSK 16176.25 -41.14 -13 PASS
Band2 1.4 19193 6 #0 16QAM 19342.60 -40.44 -13 PASS
Band2 3 18615 15 #0 QPSK 19137.88 -40.00 -13 PASS
Band2 3 18615 15 #0 16QAM 19674.63 -41.01 -13 PASS
Band2 3 18900 15 #0 QPSK 19449.48 -41.04 -13 PASS
Band2 3 18900 15 #0 16QAM 19088.95 -40.57 -13 PASS
Band2 3 19185 15 #0 QPSK 19337.38 -40.69 -13 PASS
Band2 3 19185 15 #0 16QAM 19575.35 -40.23 -13 PASS
Band2 5 18625 25 #0 QPSK 16688.78 -40.44 -13 PASS
Band2 5 18625 25 #0 16QAM 19065.20 -41.12 -13 PASS
Band2 5 18900 25 #0 QPSK 19071.38 -40.72 -13 PASS
Band2 5 18900 25 #0 16QAM 19052.38 -40.80 -13 PASS
Band2 5 19175 25 #0 QPSK 19276.58 -40.71 -13 PASS
Band2 5 19175 25 #0 16QAM 16494.98 -41.05 -13 PASS
Band2 10 18650 50 #0 QPSK 19059.98 -40.34 -13 PASS
Band2 10 18900 50 #0 QPSK 19367.78 -41.04 -13 PASS
Band2 10 19150 50 #0 QPSK 19611.45 -40.64 -13 PASS
Band2 15 18675 75 #0 QPSK 19236.20 -41.09 -13 PASS
Band2 15 18900 75 #0 QPSK 19418.60 -40.03 -13 PASS
Band2 15 19125 75 #0 QPSK 19089.90 -41.24 -13 PASS
Band2 20 18700 100 #0 QPSK 19027.20 -41.09 -13 PASS
Band2 20 18900 100 #0 QPSK 19623.33 -40.82 -13 PASS
Band2 20 19100 100 #0 QPSK 16536.30 -40.45 -13 PASS
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Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.0098319 -48.81
0.15597 51.76
798.046 -56.92
19564 425 -40.25

d2 QPSK BW=1.4MHz Channel=18607 RB Size=6 Position=#0

Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009377175 -49.28
0.15373125 5221
908.82 -56.31
18957.85 -40.18

Band2 16QAM BW=1.4MHz Channel=18607 RB Size=6 Positio
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Amplitude (dBm)

Amplitude (dBm)
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Start9 kHz

Range

SpurFreq
(MHz)
0.009
0.15
843.12675
19151.65

Spur Level
(dBm)
50.2
50.74
-56.62
-40.84

d2 QPSK BW=1.4MHz Channel=18900 RB Size=6 Position=#0

Stop 20000.000 MHz

Start9 kHz

Range

Band2 16QAM BW=1.4MHz C

SpurFreq
(MHz)
0.01009275
0.15
906.1525
19117.925

Spur Level
(dBm)

51

nnel=18900 RB Size=6 Positio

Stop 20000.000 MHz
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Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009 -49.89
0.15074625 52.03
846.95825 56.94
16176.25 -41.14

d2 QPSK BW=1.4MHz Channel=19193 RB Size=6 Position=#0

Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00917625 -49.96
0.1604475 5253
8152635 -55.99
193426 -40.44

Band2 16QAM BW=1.4MHz Channel=19193 RB Size=6 Positio
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Amplitude (dBm)

Amplitude (dBm)
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Start9 kHz

Range

SpurFreq
(MHz)
0.011485125
0.15373125
813.4475
19137.875

Spur Level
(dBm)

50.63

52.48

56.29

-40

Band2 QPSK BW=3MHz Channel=18615 RB Size=15 Position=#0

Stop 20000.000 MHz

Start9 kHz

Range

SpurFreq
(MHz)
0.0105228

0.15
904.23675
19674.625

Spur Level
(dBm)
-48.58
-50.49
-56.72
-41.01

Band2 16QAM BW=3MHz Channel=18615 RB Size=15 Positio

Stop 20000.000 MHz
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Amplitude (dBm)

Amplitude (dBm)

Page 59 of 68

Start9 kHz

Range

SpurFreq
(MHz)
0.0105087

0.15
949.8995
19449 475

Stop 20000.000 MHz

Spur Level
(dBm)
-48.91
53.38
56.37
-41.04

Band2 QPSK BW=3MHz Channel=18900 RB Size=15 Position=#0

Start9 kHz

Range

SpurFreq
(MHz)

0.009546375

0.18582

642 555

19088.95

Stop 20000.000 MHz

Spur Level
(dBm)
-49.99
5343
-56.79
-40.57

Band2 16QAM BW=3MHz Channel=18900 RB Size=15 Positio
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Amplitude (dBm)

Amplitude (dBm)
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Start9 kHz

Range

SpurFreq
(MHz)
0.009800175
0.15373125
884.30325
19337.375

Stop 20000.000 MHz

Spur Level
(dBm)
-48.99
52.97
56.77
-40.69

Band2 QPSK BW=3MHz Channel=19185 RB Size=15 Position=#0

Start9 kHz

Range

SpurFreq
(MHz)
0.00940185
0.1664175
788.85525
19575.35

Stop 20000.000 MHz

Spur Level
(dBm)
-49.57
517
56.17
-40.23

Band2 16QAM BW=3MHz Channel=19185 RB Size=15 Position=#0
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Amplitude (dBm)

Amplitude (dBm)
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Start9 kHz

Range

SpurFreq
(MHz)
0.00909165
0.15373125
968.93575
16688.775

Stop 20000.000 MHz

Spur Level
(dBm)
-48.48
5111
55.95
-40.44

Band2 QPSK BW=5MHz Channel=18625 RB Size=25 Position=#0

Start9 kHz

Range

SpurFreq
(MHz)
0.0099024
0.15820875
908.84425
19065.2

Stop 20000.000 MHz

Spur Level
(dBm)
-47.47
519
-56.66
-41.12

Band2 16QAM BW=5MHz Channel=18625 RB Size=25 Position=#0
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Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009 -49.69
0.1544775 52.65
421.686 56.76
19071.375 -40.72

Band2 QPSK BW=5MHz Channel=18900 RB Size=25 Position=#0

Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00900705 -46.74
0.15970125 -49.93
929.093 -56.69
19052 375 -40.8

Band2 16QAM BW=5MHz Channel=18900 RB Size=25 Positio
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Amplitude (dBm)

Amplitude (dBm)
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Start9 kHz

Range

SpurFreq
(MHz)
0.009764925
0.15223875
950.724
19276.575

Stop 20000.000 MHz

Spur Level
(dBm)
-49.03
52.12
-56.66
-40.71

Band2 QPSK BW=5MHz Channel=19175 RB Size=25 Position=#0

Start9 kHz

Range

SpurFreq
(MHz)
0.00975435
0.1574625
761.4285
16494975

Stop 20000.000 MHz

Spur Level
(dBm)
-49.07
51.89
-56.62
-41.05

Band2 16QAM BW=5MHz Channel=19175 RB Size=25 Position=#0
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Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00910575 51.53
0.15 51.65
769.94025 56.33
19059.975 -40.34

2 QPSK BW=10MHz Channel=18650 RB Size=50 Position=#0

Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.0095781 -49.71
0.15373125 52.32
933.72475 55.8
19367.775 -41.04

MHz Channel=18900 RB Size=50 Position=#0
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Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.011379375 -49.38
0.15074625 50.74
978.73275 56.63
19611.45 -40.64

2 QPSK BW=10MHz Channel=19150 RB Size=50 Position=#0

Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.0091692 -49.43
0.15373125 5173
944 58875 56.1
19236.2 -41.09

Hz Channel=18675 RB Size=75 Position=#0
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Amplitude (dBm)

Amplitude (dBm)
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Start9 kHz

Range

SpurFreq
(MHz)
0.0101421

0.152985
868.10425
19418.6

Stop 20000.000 MHz

Spur Level
(dBm)
-48.46
52.22
56.22
-40.03

2 QPSK BW=15MHz Channel=18900 RB Size=75 Position=#0

I A i

Start9 kHz

Range

SpurFreq
(MHz)
0.009
0.15
808.25525
19089.9

Stop 20000.000 MHz

Spur Level
(dBm)
50.11
52.79
559
-41.24

Hz Channel= 5 RB Size=75 Position=#0
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Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009398325 -46.24
0.15 50.71
988.4085 -56.67
19027.2 -41.09

Band2 QPSK BW=20MHz Channel=18700 RB Size=100 Position=#0

Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00902115 -49.86
0.15074625 53.16
976.98675 -55.88
19623.325 -40.82

Band2 QPSK BW=20MHz Channel=18900 RB Size
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Start9 kHz

Range Start Stop SpurFreq Spur Level Limnit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm})

0.00% 0.15 0.01006455 5 -13
0.15 30 52.07 -13
30 1000 100 9

1000 20000 1000

Band2 QPSK BW=20MHz Channel=19100 RB Size=100 Position=#0




